

Sun Java System AS9.0 Security Test Report

Grand Summary Test Results				
Total Tests	2			
Test Cases	Total	Pass	Fail	Not Run
	2	2	0	0

Configuration Information	
Date	Wed Nov 25 21:58:05 PST 2009
Machine Name	asqe-xeon-4
Server Version	
OS	Windows XP 5.1
JDK Version	1.6.0_16

Detailed Report					
<i>TestSuite Name</i>	<i>Test Name</i>	<i>Total TestCases</i>	<i>Pass</i>	<i>Fail</i>	<i>Not Run</i>
basic-auth-jsp-web	basic-auth-jsp-web	1	1	0	0
basic-auth-servlet-	basic-auth-servlet-web	1	1	0	0

web					
-----	--	--	--	--	--

Failed Tests Summary

Testcase Name	Testcase Description	Status Description
----------------------	-----------------------------	---------------------------